o X
RC IR =
o S g >
— 5 A I S
= S =
S - < 2
SCEDY <
g W )
o
m_\U —
+©
S 7
—
— +
- &
- g
o
-
~
+©
)
)
—
(]

7 —~ =

T,

Uiy




PARTS ORDERING INSTRUCTIONS
HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this information will assure prompt, efficient
handing of your order.

Since your dealer carries many parts in stock and maintains up—to—date prices on all parts, he will be able to process your order immediately
If, for some reason, the part is not in stock, he will order it from the factory. In either event, he maintains a current file of service manuals
which give all available parts ordering or technical information.
WHERE TO ORDER

Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the factory, he is able to get
prompt service for you. Parts are shipped in accordance with shipping instructions given on the order.
INSTRUCTIONS FOR RETURNING PARTS

Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval. We cannot accept responsibility for parts returned
without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will arrange for authorization
to return the parts
CHANGES

When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted in your parts manual as soon
as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause you to order wrong parts.

FAET WL
WAl T I

LTI R, SR B  E RS, B, HSRFES . SRAX s B RS (RIE 7 T IS i 6

A 2R A IR 2 B AR B, T EL A B ORI A B O K S 0, BT DMt 2 R AR A A T T R . (B R A SR SR R, A7 B i XA B, Al AT . LiE
LRERITE I, T B — RS TN SO, SRR AL T R T W B R B LS

T g
AT EATELN, SR ES S NEH R EITI . WREH A L ENATITEL, AN IR AREERIRSS . RIEERITIAGE S, TAFAIE X R A ERAE U B & — i .
T KRB UL

BT, BEONEHR R, B FARAFLNF R, RAREAFTAAK. AT 0B 2 AR IR R K 17157

IR — R — E HIRIE, HRREIEMHE . ALMREIAEAT DURIE, WIS A ELRIE K 24T
BARBH

X FHEARABEN, ZAFMIBIERSEHRT. DEEIRXEBIETN, & Z T el AR SR Z TN 58 RN R SR Z4F0, WaTae & SBEIT . 44
S5 THI R R



GENERAL INFORMATION
INDEX

This parts manual is arranged for easy identification of parts . The index at the front of the catalog gives location of major groups and assemblies.
PART LIST

The Item, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item and the part ordering number.
The Description is a description of the part number in alphabetical form. The Qty is the quantity used on the machine. The Applied Date is a description

when the part is applicable. The Remark is the explanation of the part for a supplement such as the model the capability, the characteristic etc.
HOW TO READ PARTS MANUAL

HELP 1:
Item Part No Description Qty Applied Date Remark
1 02. XDC. 3556 Battery 1 24V/20AH
A : 1 02. XDC. 3557 Battery 1 24V/30AH
1 02. XDC. 3558 Battery 1 24V/40AH
2 03.0132 Screw M5X8 5
7 03. 0245 Nut M12 2
8 03. 04790 Spring 2
B :> 9 01 30. 01. 6685 Wheel Frame 1 -210125
9 02 40.11. 048 Wheel Frame 1 210125—
6 02. KSCX. 0001 Cover 1
7 03. 0243 Nut M10 2 Cancel
C :> 8 40. 11. 040 Roller 2
9 03. 1088 Bolt M10X60 2
3 33.054. 0001 Frame (550) 1
3 33. 054. 0002 Frame (685) 1
D |:> 1 03. 02393 Screw M6X 16 6
5 40. 18. 005 Shaft (550) 1
5 40. 15. 044 Shaft (685) 1
6 33.036. 0007 Push Rod Welding 2 For 1800Kg
E I:> 7 03. 0691 Bushing® 19X ® 16X 15 4
8 03. 0305 Round Pin®5X30 10




A: The part of Index 1 is Optional.

B: The part of Index 9 has an Applicability, because it’s our policy to constantly improve our products
C:The part of Index 7 indicates that the part is cancelled. Note the version number when ordering
D:The part of Index 3 indicates that the frame welds have different specifications, 550 or 685 indicates the outer width of the forks. Index 5 indicates
the parts used for the outer width of the forks.

E:The part of Index 6 indicates that the part is used for model with load capacity of 1800KG.

1. Record by time

- 210125 : Ending on January 25, 2021.

210125- : Beginning on January 25, 2021.

2. Record by serial number

01 : Ending at 01

02 : Starting at 02



HELP 2:

A 5.9 Wiring Harness Assembly
B = 5.201 Wiring Harness Assembly
(O 5.202  Wiring Harness Assembly

A:Section 5.2 is the original version.

B:Section 5.201 is the version that some parts in the Section 5.2 have been changed.

C:Section 5.202 is the version that some parts in the Section 5.20lhave been changed.

When you order, Please locate specific parts information of your truck by the Applied Date of parts in each version.



WE
H3x
W24 H 0 WA RN iR o, FFE R SRS SR E R 5 B
FHHAAE
ltem AR AR F, BREKMTE . Part No.& 41— RVIHER B 11114 505, Description &M CF AR Z4H1 565, Qty RN 2 ZF4AE
N FEH R %E. Applied Date Kox 124 EH IR Yo H . Remark J& H RN U EAE B (B2 . 1 aE AR IESE).
BAENFEHHER
#HEh 1.

Item Part No Description Qty Applied Date Remark
Eiac [E EAs Kt & HE
1 02. XDC. 3556 Battery L LEER 1 24V/20AH
: 1 02. XDC. 3557 Battery L b 1 24V/30AH
A 1 02. XDC. 3558 Battery L HL 1 24V/40AH
2 03.0132 Screw M5X8 12T 5
7 03. 0245 Nut M12 IgR) 2
8 03. 04790 Spring P 2
B ::> 9 | o1 | 30.01 6685 Wheel Frame e 1 210125
9 02 | 40.11.048 Wheel Frame [y 1 210125~
6 02. KSCX. 0001 Cover T a5 B 1
7 03. 0243 Nut M10 R} 2 Cancel/HLH
C :> 8 40. 11. 040 Roller BT 2
9 03. 1088 Bolt M10X60 AR 2
3 33. 054. 0001 Frame (550) Ky 1
3 33. 054. 0002 Frame (685) uvY 1
D |:> 4 03. 02393 Screw M6X 16 24T 6
5 40. 18. 005 Shaft (550) S 1
5 40. 15. 044 Shaf't (685) SCHER 1
6 33. 036. 0007 Push Rod Welding HERF 2 For 1800Kg
E I::> 7 03. 0691 Bushing®19X ®16X15  HAE 4
8 03. 0305 Round Pin®5X 30 A AT Y 10




FFg 1 ZoRBEMA LA fih ] R g £ .

5 9 FoREEMA —EH IR YR X2 F O BA A W 347 7= S T2
5 1 RN EEMIGH, ITERERRAS

75 3 RRELLIREARA AT, 550 8% 685 KRt X HI4MGE. 75 5 RoRBLH T 58 XA E H =54
75 6 Koz BB HEE 1800K6 £ 4L,

. FABRFRE S

210125 : #1LF| 2021 4 01 A 25 H

210125- : EIHT 2021 & 01 H 25 H

2. AFFISidx

01 : #ubLFsls o1

02 : E4HFHIS 02



#E 2.

A
B
C:
=

A o+——579 Wiring Harness Assembly
BREH
B < 5.201 Viring Harness Assembly
GRBR
(< 5.202  Wiring Harness Assembly
BRER

D EAY 5.2 RORJRURIRA
DAY 6,201 FORMESMGMRA (FEH 5. 2) EEMAAARE;

BT 5,202 FIRAERFRA (FEH 5.201) EEMFFHAE.

HIEATI A, TEHRAE R RRCA A A AR 38 FH I TR R W 485 P i Iy 2 R (R 145 2




Index H3
1. Frame System 5 &%t

1.1 DiStribUtion BoxX ASSEMD LY BUo EE B JEl I e e e e e e ee e s e e e s e e eeseeee e e e e e e s s ees e eeseeseeeeeeeeeeseeseeeseees s eeseesen. 1
Lo 2 Platform ASSEmMD LY A I eeeee oo et e s e e e e e e e ee s e s s e s e e s e e e e e e e s s e e e e s e e s e eesee s s es s s s e s s e s e s s e ses s s e s s e s e s e eseeeeen 2
L. 3 HaNArai LS ASSOMD LY B o B oo oo e e e s s e s e e s e s e s e s e s e s s s s s s s s s s e s e s e s e s e s s s s s e s s s s e s e s e s e s s s s s s e s ses s senene 3
1.4 Mono Mast Cover ASSemD LY B | I TN R dil i oo oo e e e e e s e es e s s e s s s e s s s e s s e s s s seesesseseese s eeseen 4
1.5 Duplex Mast Cover ASSEmB LY PH LT TR AR EE Jol oo e e e s e e e e e s e s s s s e s s s e s s ees s e s eereseo. 5
1.6 Balance Wheel ASSemD Ly e ZH A . oo et e e e e s e e e e e e e e s s s e e eee e e e e s e s see s e s s eee e 6

2.Driving System IXZhER St

2 1 DT IVING ASSOMD LY Aol R oot e s e e e e e e e e e e e e e e s e e e e s e e e e e e e et e s e e e e e e e e e eeeene 7

3. Operating System B{ER S

3.1 Operating Handle ASSemBD Ly A E TR ZE A o oo e e e e e e e s e s s e e s e s e s s eee s s eeeen. 9
3.2 Handle Head ASSemD Ly A Tk Joh I oo e e e e e e e e e e e e e e s s ee s e e s e s s e s e s e s s ees s s s e s s e es e s s s s s s e s s sesaeeeeens 10
3.3 Handle head assembly(Combination lock power off meter) TFHHkELA CERMGE/ AT EZR) oo, 12
3.4 Handle head assembly FFMRk B (I, R A o T8l ) oo 14

4. Hydraulic System VB ERS

A 1 HYATAULTC SYSTOM T BRI oo e e e e e e e e e e e e e e e e e e e e e e e 16



4.2 PoWeT UNit ASSEMD LY Bl T B Th 2 oo e ee e e e e s s e e e e e e s s e s s e s e s s e e s es e s s e s s s s e s s s e s 17

4,3 011 Cylinder ComPOneNtS JHI T2 A . oo e e e e e s e e e e e s s e e s e e s s e e s s s s 18

5.Electric System WS &%t

B L B Ll T i e ASSOMD LY B ol R oo e e e e e e e e e e e e e e e e s ee e s e s e e e e s e s s e s s e e e e e e s s s e e s e s e s s e s e e s e e r e en e e 19
5.2 WiTing HarnesS ASSEMD LY R T dEl i e e e et e e e e e e e e s e e e s e s e e se e e e ee e e e e e e e s s e s eeeeseeeeeseeeeeseaseseseeseeeeesesees 20
5.3 Wiring Harness ASSembly ZRIE R (121207257 1) oeoeoeeeeeeeeeeeee e seeee e eseseeee e seesese e see s esese e ee et ssese e sseseese e eeese. 22
5.4 Wiring Harness ASSEmMDLY ZRI L (D3) oo eeeeeeee e eeee e e e e e e s e e e s s e s ee e s e s seee e seesaeeese s eseeseseaseeeeseeseeseseneseeerens 23
B D 0D L@ ASSEMD LY H e o e oo e e e e s e e e e e e s e s e e e e e s s s e s e e e e e e e s e e e e e e e s e e e e e e s s s e e e e e e ee s e ereereen 24

6.Lifting System &2F R4

6.1 Single Mast Lifting SyStem B it Th BRI oo ee ettt e e see et s s e s e s e e eee e s esese e eseeseseeseseesesseseeseseesaeees 25
6.2 DUPLEX MaSt Lifting SyStem P 2D Th BRI oot e e e e e e e e e e e ee s e s e e e e s s e e s e s e e e e eeseeseesenee 27
8. 3 FOTK o ame B8 X oo et e e e e e e e s e e e e e e e e e e e e s e e e e e e e s e e e e e e s s e s e e e e e e s e s r e 28

B. A CONTACT RO L OT B I o I oo 30



BITIER

R & BIT A Blgs BITEIR
20240418 V02 g HIR KA
20250305 V03 BRI 20250215001 i 3.4 FARLEE, 5.3, 5.4 LR M




1.

1

Distribution Box Assembly

Pic LA A

Ttem Part No. Description Qty Applied Date Remark
JF5 KA 4 #E & A H HiE

1 20102010893 | Frame ES 1

2 20202001727 | Bracket k&4 1

3 30201060037 | Screw M6X16 B2AT 2 03. 0934

4 20303010065 | Handle Components FARH A 1 82.02. 145

5 54307000001 | Cover B E 1 02.01.2134
6 54303000010 | Bushing tHE 1 02.01. 2116

7 30704055002 | Bearing 51111 A 1 30. 06. ZC. 001
8 50401000032 | Spring ek 1 03. 0469

9 50301500002 | Bushing HETE 1 30.01. 2648
10 30421700001 | Circlip For Shaft ®70 44 B 1 03.0033

11 54303000009 | Bushing FHE 1 02.01. 2115
12 30201060020 | Screw M6 X 16 B2AT 2 03. 0147

13 30101100003 | Bolt M10X40 %3 4 03. 0741

14 30411100002 | Lock Washer @10 A 13 03.0014

15 30401100002 | Flat Washer @10 T 13 03.00513

16 20102010898 | Shaft K% 1

17 52101000030 | Driving Assembly W B K 1 02. QD. 0090
18 54310000006 | Cover RRFE 1 02. XSXC. 2126
19 54310000005 | Cover RRFE 1 02. XSXC. 2125
20 30301100003 | Nut M10 453 1 03. 0259

21 30201100025 | Screw M10X40 BZAT 1 03.0168

22 30821006001 | Grease Fitting B KR A 2 03. 0505

23 30201100024 | Screw M10X30 B2AT 8 03.0166

24 51231000043 | Balance Wheel Assembly AT 2




1.2 Platform Assembly

IS B
Ttem Part No. Description Qty Applied Date Remark
FE KA ExS ¥}E A H %
A 20302020356 Platform Assembly B MR A 1
1 30311120001 | Nut M12 B 2 03. 0820
2 50401000047 | Spring R H & 2 02. 01. 211300
3 50401000048 | Spring R H & 2 02.01. 211301
4 50301125003 | Washer £ 2
5 30101120037 | Bolt M12X80 2 2 03. 0389
6 50301085032 | Sleeve ®BE 1
. 7 30201080008 | Screw M8 x50 BBAT 1 03. 01610
! 8 50407000043 | Gas Spring B3 1 02. QTH. 3640
9 30201080005 | Screw M8X25 AT 2 03. 01560
: 10 54001000010 | Bushing ®23X ®20X20 #EEAE 2 03. 0454
11 50105200004 | Shaft B 2 33.016. 0007
: 12 30201080003 | Screw M8 X 16 BBAT 2 03. 01530
13 30301080001 | Nut M8 B 1 03. 0258
14 55603000004 | Platform Unit AR 1 33.0289
15 55602000004 | Rubber Cushion AR A 1 02.01. 01380




1.3

Handrails Assembly
iR 95957

Ttem Part No. Description Qty Applied Date Remark
JF5 KRG 4 #HE & A H &E
A 20302020357 Handrails Assembly PR 1

1 55204000005 | Arm Guard Right FERE 1

2 54307000009 | Dust Ring 7 4 2

3 30501100003 | Cylindrical Pin®10X45  [EAE4H 2 03. 0438

4 30421480001 | Cir clip For Shaft ®48 #/F#H 2 03. 0072

5 50301485001 | Washer # 2 30.01. 1203
6 40311510001 | Bushing HE 2 03. 0503

7 30101100012 | Bolt M10X25 43 4 30.35. 2C. 118
8 30411100002 | Lock Washer @10 B 4 03.0014

9 30401100002 | Flat Washer @10 A 4 03.00513
10 30221080005 | Screw M8X12 B2AT 6 03.0278
11 55204000029 | Bushing Right it 1

12 55202000004 | Arm Guard Left PEEE 1 30. 01. 1477
13 55204000053 | Handrails Bracket PR 1

14 55204000028 | Bushing Left A 1

15 20202001197 | Bracket i 2

16 70103000005 | Inching Switch WEF X 2 02.01. 2178
17 30211030004 | Screw M3X16 HEAT 4 03. 05360
18 30401050001 | Flat Washer ®5 A 4 03. 00511
19 30411050001 | Lock Washer ®5 B 4 03.00132
20 30201050011 | Screw M5X16 BEAT 4 03.0133
21 55204000055 | Bracket Left XEE 1
22 55204000056 | Bracket Right XELE 1
23 30201100035 | Screw M10X20 B2AT 8




]
5 o B o)
=] o | — > | b [*23
eXmZ. © | © e}
~ N | = S | o N
S | > oS | © (=}
o | S o | 3 e}
S | = o | © o
[}
=
S
..ME
o B
—
o W
o
<<
=
SHE
FIH|SH | & || |E| 6| &
£ Bl x| x| BE|RE M || HE | B
o
+ .,
2 ¥
~
Cb@
[}
o)
s
© ©
— — e
—
X = | X .
© n | O <=}
= 0 | = =
= ©
= = | = | 5| 5| 5| =
o | & o | o ol 9| O | @
S|l =] s 2| | =] =] =] =
O~ | =] | 3| | ©f| ©| ©
»n | O |l =l ||| O O| wvn
| = | S| | WL | | —~ | | ~
. o |l oo = =] 4| ™
=] o |l oo |l |l<o|lo|l L | |
Z w|l ool Sololo|lo| S
Bl O || 0| O |||l o] | ©
v | O |lOo | o | O | O | Co | o o) ©
Ly S| | =lol=l =]l |~
© —S | o | | WL |lwL|lo |l o o | —
[aW) N | = | ¥ N D | v m | N
oS | |1 ol oo T T |2
N |l | | o M| .| Wl wWwL| ™
S W
g g
— | N || ¥ || ©|>~]| | O™

Mono Mast Cover Assembly

L ES =YD

1.4

)
i,
i,
[

i
I




1.5 Duplex Mast Cover Assembly
AR 3597

!

!

AN

—_

d_
_/
/
1,
/
/
/
!

/

<o

>

i

i |

| |

HE.

lol | |

\ﬂi \/; 10

: |
I Z

~~ :/ ///
/\’\q : .
27 J

ITtem Part No. Description Qty Applied Date Remark
F5 R e #HE & HH i
1 30211060008 | Screw M6X 16 B2AT 10 03. 0228
2 54101000051 | Clip W 4P B & 10 40.31. 153
3 10109010013 | Wire Mesh 73 & 1 40. 31. 140
4 10109010014 | Wire Mesh 2000mm W 3 & 1 40. 31. 141
4 10109010123 | Wire Mesh 2500mm W3 & 1
4 10109010043 | Wire Mesh 3000mm W3 & 1
4 10109010124 | Wire Mesh 3500mm W3 & 1
5 30251060029 | Screw M6X16 B2AT 4 03. 0089
6 30351060005 | Nut M6 453 4 03. 0587
7 54302000413 | Cover =R 1
8 54302000411 | Cover #EHIAR 1
9 54302000412 | Cover mE 1
10 30211060031 | Screw M6x16 B2AT 4 03. 02393




1.6

Caster Components

e A
Ttem Part No. Description Qty Applied Date Remark
FE KA ExS #= A H %
A 51231000050 | Balance Wheel Assembly — F#i% 4 2
1 30251050016 | Screw M5X16 BRAT 2 03. 0085
2 30501040001 | Round Pin ®4X10 B A 4 2 03. 0579
3 20201000240 | Snap Ring A 2 30. 07. 079
4 51251000010 | Yoke AR 2 30. 01. 3636
5 30706025003 | Bearing 3205 L 2 03. 90. 001
6 30421520002 | Cir clip For Shaft ®52 % f#E 2 03. 00160
7 51251000029 | Wheel Frame ®E 2
8 30101100018 | Bolt M10X80 2 2 30. 35. ZC. 220
9 30311100001 | Nut M10 B 2 03. 0243
10 20201000529 | Dust Cover 7 4 % 4 30.01. 17781
11 20201000526 | Washer I 4 30.01. 1778
12 30701020007 | Bearing 6204 A 4 03. 90. 057
13 51241000032 | Balance Wheel P A 2 02.1.7. 0127
14 50301100002 | Shaft WE 2 30. 01. 1277
\ =
\ =<
10
11




2.

1

Driving Assembly
UKz B

Ttem Part No. Description Qty Applied Date Remark
JF5 KA 4 #E & A H HiE
A 52101000030 | Driving Assembly W B K 1 02. QD. 0090
1 52105000008 | Gearbox o % 48 1 02.01. 9336
2 52202120001 | Gear AN A 1 02.01. 00702
3 70402000022 | Motor B AL 1 02. DJ. 00850
4 52201150005 | Inner Rim Wi B 1 02. 01. 00684
5 52202120004 | Driven Gear B A A 1 02.01. 00703
6 52201150006 | Transmission Gear (e 1 02.01. 00701
7 30701017001 | Bearing 16003 A 1 03.90. 074
8 52105000041 | Gearbox Cover 6 = 1 02.01. 210707
9 30421160001 | Cir clip For Shaft ®16 %4 Ji 44 & 1 03. 0062

10 30802016001 | 0il Seal i 3 1 03.0719

11 30701120003 | Bearing 61824 A 2 02.01. 006810
12 52105000040 | Spacer (GRS 1 02. 01. 9294
13 30421150001 | Cir clip For Shaft ®15 #/F#H 2 03. 0061

14 55704000001 | Brake Assembly F 5B KR 1 02. 01. 3596
15 51241000076 | Driving Wheel IR 5h 4 1

15 51210000013 | Driving Wheel (Rubber) W2 & (R 1 02. QDL. 3316
16 30601050005 | Flat Key Pin 5X5X12 4 1 03. 0975

17 30821008001 | Grease Fitting B KR A 1 03. 0506

18 30201060004 | Screw M6X20 B2AT 16 03. 01490
19 30501050002 | Cylindrical Pin ®5X20  [EAE4 4 03. 04350
20 30701025001 | Bearing 61905 A 1 03.90. 075
21 30601050004 | Flat Key Pin 5X5X20 T 1 03.0717
22 30201080006 | Screw M8X30 B2AT 5 03.01571
23 30411080002 | Lock Washer @8 B 5 03. 0012
24 30601050003 | Flat Key Pin 5X5X12 T 2 03.0716
25 30421000002 | Cir clip For Hole ®150 FLA#HE 1 03. 0709
26 30802065001 | 0il Seal 1 1 03.0793




2.

1

Driving Assembly
UKz B

Ttem Part No. Description Qty Applied Date Remark
JF5 KRG 4 #HE & A H &E
27 30411060002 | Lock Washer ®6 AR 16 03.0011
28 30802155001 | Big 0il Seal A E 1 02.01. 3681
29 70431000002 | Brush (MY) B 1 19. 0526
29 70431000003 | Brush B 1




3.

1

Handle Components

FARALF

Ttem Part No. Description Qty Applied Date Remark
i KA 4 #E & B HiE
Operating Handle
A 20302020256 BEFHAMS 1
Assembly
Al 71501000051 | Handle head assembly FAR KB 1
Operating Handle
BAEFHAH
Assembly
B 20302020420 R/ T 1
(Combination lock
£5&)
power off meter)
Operating Handle
ERGESSYS
Assembly
B1 71501000065 (/e 1
(Combination lock
*)
power off meter)
FAA KB R
(#l9\, EATHE,
Cl1 71501000169 Handle head assembly 1 20250305-
B, RFHEST
FH=A—)
2 30201080022 Screw M8X20 H2AT 3 03. 0817
3 50106170003 Axle Eie 1 30. 01. 6254
4 54001000021 | Composite Sleeve £4F 2 03. 0456
5 30421170001 Ring ®17 HE 1 03. 0063
6 30201060019 Screw M6 X8 AT 2 03.0146
7 54316000031 Crash Pad W & 4 1 02.01.2128
8 30201100022 Screw M10X20 $2AT 2 03.0163
9 20202000603 Connector Bk 1 30. 01. 1236
10 30201080004 Screw M8 X 20 H2AT 1 03. 01550
11 50407000005 | Gas Spring A% 1 02. QTH. 2122
12 55221000007 | Handle Lever FHEAF 1 82.02.013
13 70103000001 | Switch WA T = 1 02.01. 2182
14 30211040010 Screw M4 X 20 H2AT 2 03. 0221




10



3.2

Handle Head Assembly
T S i

Ttem Part No. Description Qty Applied Date Remark
JF5 KA 4 #HE & A H HiE
Al 71501000051 | Handle head assembly ERESSYS 1
1 71511000015 | Belly Switch BT % 1 16. 0038
2 71511000016 | Spring S 1 03. 0725
3 71511000001 | Upper Cover tz 1 02.01. 31770
4 71511000014 | Button Plug A %k 4 02.01. 317725
5 70103000006 | Micro Switch WA I % 7
6 71511000007 | Lift Button Base T+ W 1 4R E 2 02.01.317718
7 71511000004 | Lift Button F A 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17  [EA4 2 03. 0760
9 73109000011 | Fixing Sleeve EEE 2 30. 01. 3427
10 71511000018 | Spring B4 3 03.0726
11 71511000005 | Horn Button %]\ % 4 1 02.01. 317723
12 71511000345 | Button Clip AT 2 02.01. 317724
13 30231030002 | Screw BEAT 5 02. SB. PJ. 0012
14 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
15 70132000105 | Accelerator Assembly foiE B R R 1 02.01. 2155
16 71511000115 | Knob il 2 02. SB. PJ. 0027
17 71511000013 | Bracket Right TRA 1 30. 01. 3424
18 70132000001 | Accelerator piuk: 82 1 02.01. 2151
19 30431080001 | Wave Washers K AE 2 03. 0735
20 71511000012 | Bracket Left XEE 1 30. 01. 3423
21 71511000112 | Shaft Sleeve WRE 2 30. 01. 3426
22 71511000113 | Shaft Jacket e 2 02. SB. PJ. 0025
23 30211030008 | Screw M3X12 B2AT 2 03. 05364
24 30201050009 | Screw M5X12 BZAT 2 03.0131
25 71511000002 | Lower Cover T 1 02.01. 31772
26 30201050017 | Screw M5X25 B2AT 2 03.01410
27 30201050019 | Screw M5X55 $2AT 2 03. 0751

11




3.2

Handle Head Assembly
T S i

Ttem Part No. Description Qty Applied Date Remark
JF5 KA 4 #E & A H HiE

28 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
29 71511000003 | Mode button #R 1 02.01. 317719
30 71511000351 | Cover =R 1 02.01. 31777

12




3.3

Handle head assembly(Combination lock power off meter)

Tk BB GRS/ ANl R

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
Bl 71501000065 | Handle head assembly ERESSYS 1 02. SB. 317514
1 71511000015 | Belly Switch BT % 1 16. 0038
2 71511000016 | Spring S 1 03. 0725
3 71511000001 | Upper Cover t# 1 02.01. 31770
4 71511000014 | Button Plug R ES 4 02.01. 317725
5 70103000006 | Micro Switch WA X 7
6 71511000007 | Lift Button Base Fr Ve 35 A R 2 2 02.01. 317718
7 71511000004 | Lift Button FrrE A 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17 B4 2 03. 0760
9 73109000011 | Fixing Sleeve BEEE 2 30. 01. 3427
10 71511000018 | Spring S 3 03. 0726
11 71511000005 | Horn Button 9\ 3% A 1 02.01. 317723
12 71511000345 | Button Clip AT 2 02.01. 317724
13 30231030002 | Screw BRAT 8 02. SB. PJ. 0012
14 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
15 70132000105 | Accelerator Assembly T B R 1 02.01. 2155
16 71511000115 | Knob e 2 02. SB. PJ. 0027
17 71511000013 | Bracket Right XHELE 1 30.01. 3424
18 70132000001 | Accelerator ik 83 1 02.01. 2151
19 30431080001 | Wave Washers KR AE 2 03. 0735
20 71511000012 | Bracket Left XEE 1 30. 01. 3423
21 71511000112 | Shaft Sleeve WRE 2 30. 01. 3426
22 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
23 30211030008 | Screw M3X12 BZAT 2 03. 05364
24 30201050009 | Screw M5X12 B2AT 2 03.0131
25 71511000002 | Lower Cover T 1 02.01. 31772
26 30201050017 | Screw M5X25 B2AT 2 03.01410
27 30201050019 | Screw M5X55 B2AT 2 03.0751

13




3.3

Handle head assembly(Combination lock power off meter)

Tk BB GRS/ ANl R

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
28 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
29 71511000003 | Mode button R 1 02.01. 317719
30 71511000008 | Cover =R 1 02.01. 31771
31 70106000001 | Coded Lock 25 A 41 1
32 70108000002 | Card Reader il #& 1

14




3.4

Handle head assembly
FLE R (faiE, BIRESB[BEFIRI—=F—)

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
Cl 71501000169 | Handle head assembly ERESSYS 1 20250305~
1 71511000025 | Upper Cover Assembly FEaH 1
2 70132000010 | Accelerator Assembly ik 25 4 1
3 71511000435 | Lower Cover Assembly TEHH 1
4 71511000001 | Upper Cover tE 1 02.01. 31770
5 71511000014 | Button Plug A %k 4 02.01. 317725
6 71511000086 | Micro switch assembly W R A 1
7 71511000007 | Lift Button Base T+ e 5 4R 2 02.01.317718
8 71511000004 | Lift Button F A 2 02.01. 317721
9 71511000017 | Cylindrical Pin ®3X17 B4 2 03. 0760
10 73109000011 | Fixing Sleeve BEE 2 30. 01. 3427
11 71511000018 | Spring 4 3 03.0726
12 71511000005 | Horn Button %o\ 3% 41 1 02.01. 317723
13 30231030002 | Screw BEAT 4 02. SB. PJ. 0012
14 71511000345 | Button Clip AT 1 02.01. 317724
15 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
16 30231040001 | Screw BZAT 3 03.0758
17 71511000012 | Bracket Left XEE 1 30. 01. 3423
18 70132000001 | Accelerator ik 83 1 02.01. 2151
19 30431080001 | Wave Washers KR AE 2 03. 0735
20 71511000112 | Shaft Sleeve WRE 2 30. 01. 3426
21 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
22 71511000115 | Knob e 2 02. SB. PJ. 0027
23 30211030015 | Screw M3X12 BZAT 2
24 71511000016 | Spring 4 1 03.0725
25 71511000013 | Bracket Right XHELE 1 30.01. 3424
26 71511000015 | Belly Switch B HFF X 1 16. 0038
27 30201050009 | Screw M5X12 $2AT 2 03.0131

15




3.4

Handle head assembly
FLE R (faiE, BIRESB[BEFIRI—=F—)

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
28 71511000002 | Lower Cover T# 1 02.01. 31772
29 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
30 71511000003 | Mode button R 1 02.01. 317719
31 71511000028 | Cover JE & 1
32 70103000006 | Micro Switch WMEF X 1
33 71104000050 | Inserting pin 4 2 16. 0359
34 71511000439 | Micro switch assembly WA R A 1

16




4.1

Hydraulic System

Ttem Part No. Description Qty Applied Date Remark
JF5 KA 4 #E & A H HiE
A 20302020363 | Hydraulic System HIER % 1
1 40204000009 | Connector Bk 1 02. YYL. 3038
2 30803018001 | Gasket @18 55 4 2 03. 0484
3 40102160002 | 0il Pipe e 1 05. 0025
4 40405000021 | valve 7 & & 1 02.01. 3048
5 See annex 1 | 0il Cylinder Components g &L 4+ 1
6 56015000006 | Steel Ball Lk 1 03. 07391
7 40202160014 | Connector Bk 1 02. YYL. 32004
8 40401024080 | Hydraulic Pump Assembly #1771 % 7C 1 02. DLDY. 3471
9 30201100024 | Screw M10X30 B2AT 2 03.0166
10 30411100002 | Lock Washer @10 A 2 03. 0014
11 30401100002 | Flat Washer @10 T 2 03.00513
12 20202001198 | Bracket &) % R R 1
13 30201100022 | Screw M10X20 BZAT 2 03.0163
Annex 1
Mast Lifting Height (mm) 0il Cylinder Components
TRER A FE E (mm) a7 4L
Mono Mast
1600 40301500356
BRITE
2000 40301500208
Duplex Mast 2500 40301500167
EARES 3000 40301500169
3500 40301500171

17




4.2

Power Unit Assembly

21 ool

Ttem Part No. Description Qty Applied Date Remark
JF5 KA 4 #E & EH# HiE
A 40401024080 | Power Unit Assembly HA R TAS 1 02. DLDY. 3471
1 30211050008 | Screw M5X8 HEAT 2

2 70303000006 | Relay Starter HiEmE 1 02. 01. 2207
3 54312000001 | Cover B E 2 02.01. 2231
4 20101030752 | Cable BB EBEL 1

5 70402000009 | Motor AL 1 02.DJ. 21040
6 30201060025 | Bolt M6X35 B2AT 4 03.0176

7 30351060003 | Nut M6 453 4 03. 0922

8 40411000018 | Coupling B 2 1

9 40407000015 | Adapter ENE-S 1 02. YYL. 3692
10 40405000038 | Check Valve B [a] ] 1 02. 01. 9028
11 71531000002 | Valve Element B 1R 1 02. 01. 9034
12 71531000031 | Electromagnet B 4 B 1 02. 01. 9366
13 30803014001 | Washer YA B 1 03. 0482

14 40405000012 | Pressure Valve JE A7 #M 1] 1 02.01. 9384
15 50204000003 | Screw Plug 5% 3k 1 02. 01. 9056
16 40405000040 | Relief Valve i I 1] 1 02. 01. 9029
17 40411000005 | Return Pipe [l & 2

18 30801110003 | O-Ring 0AH 1 02.01. 0338
19 40402000045 | Gear Pumps H R 1 02. 01. 9044
20 30201100020 | Screw M10X80 BEAT 1 03.0140
21 40411000016 | Suction 0il Hose T E 1 02.01. 9313
22 40412000010 | Filter E 1 02. 01. 9051
23 40410000022 | Cover 48 = 1
24 40409000018 | Tank i 48 1 02. DLDY. SJ. 019

18




19



4.3 0il Cylinder Components
o HARAERES

=
2

\Y

o
L\

/‘"r—r—f
UV

Ttem Part No. Description Qty Applied Date Remark
JF5 KA 4 #E & A H HiE

A 40301500356 | Lift cylinder (1600) AT T 1

A 40301500208 | Lift cylinder (2000) AT AT 1 02. YG. 332998
A 40301500167 | Lift cylinder (2500) AT T 1 02. YG. 2297
A 40301500169 | Lift cylinder (3000) & Ft i 1 02. YG. 2298
A 40301500171 | Lift cylinder (3500) & F i 1 02. YG. 2299
1 40320000157 | Cylinder cover HhE 1 40.31. 134

2 40321400001 | Dust ring 40X48X5/6.5 [ H 1 02.01. 01816
3 40320000008 | Bushing HE 1 02. 01. 2262
4 40302400089 | Piston rod (1600) i EA 1

4 40302400090 | Piston rod (2000) i EA 1

4 40302400046 | Piston rod (2500) 7 E A 1 40.31.123

4 40302400047 | Piston rod (3000) EE A 1 40.31. 124
4 40302400049 | Piston rod (3500) 5 E A 1 40.31. 126
5 30801031001 | O-ring 31X2.4 0 H 2 02.01. 3326
6 40304500009 | Piston EE 1 40.31. 135

7 30801050001 | O-ring 50X3.1 0 H 1 02.01. 3325

Back—up ring
8 40311500008 AR 1 03. 05021
50X 45X 14. 8

9 40323400001 | Seal ring ®40X ®50X6 FHHE 1 02.01. 9101
10 30411240001 | Spring washer 24 AR 1 03. 0020
11 30301240003 | Nut M24X2 453 1 03. 0288
12 40303500067 | Cylinder body (1600) A 1
12 40303500068 | Cylinder body (2000) A 1
12 40303500018 | Cylinder body (2500) HLAK 1 33.001. 0010
12 40303500019 | Cylinder body (3000) HLAK 1 33.001. 0011
12 40303500020 | Cylinder body (3500) A 1 33.001. 0012

20




9.

1

Electric Assembly
LA

Ttem Part No. Description Qty Applied Date Remark
JF5 KA 4 #HE & A H HiE

1 30251050015 | Screw M5X12 B2AT 2 03. 0083

2 20202001728 | Bracket AEFREENR 1

3 30201060020 | Screw M6X16 BEAT 2 03.0147

4 90121000390 | LED 7o HLFE AT 1

5 54331000004 | Line Seat 70 e 4 JE 1 02.01. 312415
6 70601000004 | Meters Bk 1 02. DLB. 21540
7 70104000005 | Emergency Stop Switch AFTF % 1

8 70105000001 | Switch Key SR X 1 02.01. 2186
9 70222000100 | Horn ]\ 1 30. 35. 0130
10 30211060010 | Screw M6X10 B2AT 1 03. 0352
11 20202001755 | Bracket TR R 1
12 30201060018 | Screw M6X12 BZAT 6 03.0145

Internal Charger WE 7o E &
13 70411010015 1
(24V10A) (24V10A)

14 70422000020 | Charger Cable CHINA 70 B, 2 B A7 1 70421000004
14 70422000019 | Charger Cable EUROPE 70 B, 2 R AR 1 16. 0324
14 70422000008 | Charger Cable AUS 70 HL R AT 1 16. 0366
14 70422000003 | Charger Cable END 7 L& FEAT 1
14 70422000001 | Charger Cable USA T & EAT 1 704220000010
15 30211050015 | Screw M5X16 BZAT 2 03. 0232
16 70302000001 | Controller HHE 1 02. KZQ. 2378
17 70711000001 | Fuse Stand REE 22 1 02. 01. 3057
18 30211050003 | Screw M5X12 BZAT 2 03. 02261
19 70701000003 | Fuse R 22 1 02. 01. 2000
20 54316000015 | Rubber Pads B 2 30. 09. 0007
21 70502120027 | Battery N 2 02. XDC. 2217
22 54316000008 | Rubber Pads e 2 30.01. 1688
23 20202000761 | Bracket R PR AL A 1 40. 32. 029

21




5.1

Electric Assembly

LA K

Ttem Part No. Description Qty Applied Date Remark
i KA 4 #E & B HiE
24 30201080004 Screw M8X20 AT 2 03. 01550

22




5.2 Wiring Harness Assembly

2R

Ttem Part No. Description Qty Applied Date Remark
TO Thotte = ® @ 2% wg | BAEH &
pllipoi
A 20102030460 Control Wire Assembly = & A 1
1 20101040003 Fuse 10A R 22 1
TO:Lift N switch
TO:Interlock switch LI
Tiftﬁ
N
TO:Turtle \ _ TO:Lower/horn  switch
; A\ PRSI
’/‘g,
= b
TO:Meters
e
TO:Valve @ ’
Rk X%
AN P
X
TO:Pump
contactor
TR Oy
@ T TO:Arm  switch
8l 5%
TO:Horn \{,
LN
Q
N\
e,

4 — 10:Key switch
L) s

TO:Controller
et

23




5.3 Wiring Harness Assembly
ZE AR (1212C-2571)
Ttem Part No. Description Qty Applied Date Remark
S F% wA i1 e | =ZREm B
A 20102030893 Control Wire Assembly T & 1 20250305-
1 20102030460 Control Wire Assembly 5 & H 1 20250305-
i srieh ERRX 2 70703000007 Fuse R 22 1 20250305-

T0: Interlock switch

Lt

T0:Lower/horn switch

TR/ X
T0:Turtle ,;;;*g
&
T0:Meters
<) 3 €3
T0:Valve /,@
A NZ

X
G
N

T0:Pump contactor
FEME o

Oy,

——HI ™. 104 sviteh
@ PRFX

.5‘!‘3 T0:Key switch
o FRFX

-
LU

T0:Controller
BHE

24




5.4 Wiring Harness Assembly
RN (D3)
Ttem Part No. Description Qty Applied Date Remark
i KA 4 #E & B HiE
A 20102030894 Control Wire Assembly = & A 1 20250305—
T0:Throttle ME®H

1 20102030460 Control Wire Assembly = H & A 1 20250305-

2 70703000007 Fuse {RFe 22 1 20250305-

T0:Lift switch EAFF%

T0:Interlock switch
A%

T0:Lower/horn switch
LTS

10:Turtle
L1

T0:Meters
L ¢

T0:Valve
R

REME
T0:Arm switch
T0:Horn PRRE
LD

T0:Key switch
FRFFR

10:Control ler
HHE

25




5.5 Cable Assembly

CEk¥sYnY
Ttem Part No. Description Qty Applied Date Remark
e R £ %= & Ji B # &
A 20102030461 | Power line Assembly A &AL 1
1 20102030469 | Motor Cable R L 4 1
2 20102030462 | Stop-Battery Cable + L -2 F 4 1
3 20102030463 | Stop-Fuse Cable AE-RR X 1
4 20102030464 | Pump Power—Fuse Cable  Z EHL-R %4 1
5 20102030465 | Pump Power Cable — F AL 1
2 6 20102030466 | Controller Cable+ HH B IEA 1
/ 7 20102030467 | Controller Cable- et 3 1
E 8 20102030468 | Battery Cable B 1
- \
N

IJ +£ﬁ
Ly

26




6.1 Single Mast Lifting System
BT R G
Ttem Part No Description Qty Applied Date Remark
JF5 KA 4 #HE & A H HiE
1 20102011509 | Outside Mast (570) RES 1
1 20102011510 | Outside Mast (695) RES 1
2 30201080004 | Screw M8X<20 BEAT 1 03. 01550
7 3 30301080001 | Nut M8 853 3 03. 0258
4 53102000002 | Chain 4 2 02.LT. 3143
5 20202000243 | Foot Stock T 1 40. 31. 057
6 51106000004 | Sprocket HEH 2 40. 31. 066
7 30421470001 | Cir clip For Shaft ®47 %4 Ji 44 2 03.0028
8 30701020007 | Bearing 6204 LS 10 03. 90. 057
9 30421200001 | Cir clip For Shaft ®20 %4 Ji 44 & 2 03. 0064
10 53104000013 | Tie Rod 5 FAT 2 40. 31. 150
11 30511032002 | Pin ®3.2X25 Pk 2 03. 0332
12 30301140001 | Nut M14 B2 2 03. 0264
13 30401160002 | Flat Washer @16 T 4 03. 0047
14 30411160002 | Lock Washer @16 A 4 03.0017
15 30101160017 | Bolt M16X55 B 4 03. 0394
16 51251000015 | Bracket #AR 4 30.01. 1289
17 51241000019 | Wheel ®F 4 02.17. 0119
18 50101200040 | Shaft GIE % 4 30. 01. 3459
19 30501050003 | Round Pin ®5X35 38k AR 4 8 03. 0303
20 30401080001 | Flat Washer ®8 A 2 03. 0050
21 30411080002 | Lock Washer ®8 B 2 03. 0012
22 54102000009 | Cylinder Hoop I 4R 1 40.31. 151
23 30101100049 | Bolt M10X65 B 1 03. 0383
24 30301100003 | Nut M10 B2 2 03. 0259
25 30401100002 | Flat Washer @10 T 1 03.00513
26 30411100002 | Lock Washer @10 B 1 03.0014

27




6. 1

Single Mast Lifting System
BT R G

Ttem Part No Description Qty Applied Date Remark
i KA 4 #E & B HiE
27 30251160011 Screw M16X45 AT 4 03. 0904

28




6.2 Duplex Mast Lifting System
PRHETE R G
Ttem Part No Description Qty Applied Date Remark
JF5 KA 4 #E & A EH#A HiE
R 1 30421200001 | Cir clip For Shaft @20 R 2 03. 0064
9\{ fl ) * ( 2 30701020007 | Bearing 6204 A 10 03. 90. 057
1 3 30421470001 | Cir clip For Shaft ®47 R ¥4 2 03. 0028
6 4 51106000004 | Sprocket R 2 40. 31. 066
1 18 5 30301080001 | Nut M8 825 3 03. 0258
6 30201080004 | Screw M8X20 BEAT 1 03. 01550
7 See annex 2 Inner Mast RRES 1
8 51101000006 | Roller Assembly AL B 4
9 See annex 2 Chain L 3 2
1 1 1 10 53104000013 | Tie Rod 5 AT 2 40. 31. 150
11 30511032002 | Pin ®3.2X25 ik 2 03. 0332
12 30301140001 | Nut M14 825 4 03. 0264
13 30211040011 | Screw M4X25 $247 2 03. 0223
14 70103000002 | Inching Switch W I F 1 02. 01. 21820
15 54305000002 | Micros witch Box AT X E 1
16 20202002200 | Mounting Plate TRALIF % & F AR 1
17 30201060039 | Screw M6X25 B24T 2
18 54102000009 | Cylinder Hoop iR akioid 1 40.31. 151
19 30101100049 | Bolt M10X65 e 1 03.0383
20 30301100003 | Nut M10 L85 1 03. 0259
21 30401100002 | Flat Washer @10 A 1 03.00513
22 30411100002 | Lock Washer @10 A 1 03.0014
23 30311100001 | Nut MI10 825 1 03. 0243
24 30401080001 | Flat Washer @8 i 2 03. 0050
25 30411080002 | Lock Washer @8 A 2 03. 0012
26 See annex 2 Outside Mast RE: 1
27 30251160011 | Screw M16X45 $247 4 03. 0904
28 51251000015 | Bracket #R 4 30.01. 1289

29




6.2 Duplex Mast Lifting System
MWET R4
Ttem Part No Description Qty Applied Date Remark
i KA S #E & B %
29 50101200040 | Shaft I 4 4 4 30. 01. 3459
9\{ 30 30501050003 | Round Pin ®5X35 e (B A 4 8 03.0303
1 31 51241000013 | Loading Wheel % F 4 02. LZ. 0064
1 32 30401160002 | Flat Washer ®16 T 4 03. 0047
1 18 33 30411160002 | Lock Washer @16 a4 4 03. 0017
34 30101160017 | Bolt M16X55 L33 4 03. 0394
¢
6 Annex 2
/2 7 Outside Mast Inner Mast Chain
Z Lifting Height (mm) Fork Width (mm) ( Ttem 26) ( Item 7) ( Ttem 9)
R F & E (mm) B XS5 (mm) RS WIT4E B 5
(F5 26) ( Ttem 7) ( Ttem 9)
570 20102011406
2000 20102011408 53102000018
695 20102011407
570 20102011409
2500 20102011411 53102000008
695 20102011410
570 20102011412
3000 20102010894 53102000010
695 20102010897
570 20102011413
3500 20102011415 53102000015
695 20102011414

30




6.3

Fork Frame Assembly
B X R

Ttem Part No Description Qty Applied Date Remark
JF5 R EAS HE &R A &
A See annex 3 Fork Frame Assembly X A E 1
1 See annex 3 | Fork Frame THEE 1
2 51101000006 Roller Assembly I E R 4
Annex 3
Mast Fork Width (mm) Fork Frame ( Item 1)
TREA B X 4h 5, (mm) HEE (FF D
Mono Mast 570 20102011511
BRITR 695 20102011512
Duplex Mast 570 20102011416
AR 695 20102020034

31




6.4

Contact Roller
RE B

Ttem Part No Description Qty Applied Date Remark
7 R EAS HE &R A &
A 51101000006 Roller Assembly I E R 1

1 51103000020 | Screw VA R AT 1

2 51103000019 Loose Proof Sheet B 1

3 51102000012 | Roller R 1 02.01. 3073
4 51103000018 Support X 1

5 51103000017 Dust Sheet W7 1

6 51103000060 Retainer Ring @40 4 4 1 02. 01. 3070

32




FAF B IR 2% b il 3 7R OR B AR R AL !

The power of interpretation of this part catalogue will be preserved by the manufacturer eventually!

33



	3.3
	手柄头总成(密码锁/不带电量表)
	3.3
	手柄头总成(密码锁/不带电量表)
	3.4
	手柄头总成(龟速，刷卡器蓝牙指纹三合一)
	3.4
	手柄头总成(龟速，刷卡器蓝牙指纹三合一)
	动力单元组件
	两级起升系统

